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TEST REPORT

for
Crane Composites, Inc

8015 Dixon Drive
Florence, KY 41042

Surface Burning Characteristics of Building Materials

ASTM E-84-08

Test Report No: FH-1902-1
Assignment No: H-581

Test Date: 2/16/2009

Report Date: 10/12/2009

Subject Material: FTSTF

Prepared by:

Richard A. Costolnick B
Senior Test Engineer

Robert J/Menchetti
, Laboratory Facilities
and Tgsting Services

The results reported in this document apply to specific samples submitted for measurement.
No responsibility is assumed for performance of any other specimen.

This report may not be reproduced, except in full, without the written approval of the laboratory.
The laboratory’s test reports in no way constitutes or implies product certification, approval

or endorsement by this laboratory.

1650 Military Road - Buffalo, NY 14217-1198
(716)873-9750 - Fax (716)873-9753 - www.ngctestingservices.com
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MATERIAL TESTED:

Material submitted by Crane Composites, Inc., Florence, KY was identified and
described by the client as:

0.090 in. thick FTSTF FRP

The material was provided 24 in. wide x 8 ft.

The tests were conducted by placing the material in the furnace end to end, and
butted tightly together to achieve the required 24 lineal feet.

METHOD OF SUPPORT:

A continuous length of 2.0 in. hexagonal poultry netting was placed atop 1/4” dia.
steel rods spaced 24 in. on center. The test samples were placed over the
netting, end to end, and butted tightly together to achieve the required 24 lineal
feet

LID PROTECTION:

1/4 in. thick non- combustible fiber reinforced cement board was placed over the
test specimen as lid protection.

RESULTS:

The results can be found on page 3 of this report.
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